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SUPER 2-10

AUTOMATIC
FIGURE 1. GENERAL
Item Part Units Per Usable on
No. Number Description Assy Code
SUPER 2-10A Usable on Code
Letter A B C D E
Serial | prefixed | Prefixed | Prefied Prefixed | Prefixed
Numbers| 14- 13- 15- 16- 17-, A16-
1 110454 Nut - Hex 5/16-24 ............coooiivninei. ... 2 All
2 100440 WABBRY = B/1B v viininsiimmmnnns soie s onbess o 2 All
3 Clutch Guard Assy (see Figure 2) ............... All
4 Bar & Chain ASSys ........ccoovvveunnvnnnnnnnn, All
5 64325 Plate - Bar protector .......................... 2 All
6 102761 Screw - Hex hd 10-24 X 7/8 ............0v'vun. .. 2 All
7 100352 Washer - #10 ......oovvvnniiiniininnninnninnnn, 2 All
8 61678 PIUg =« Fot TeMNOr  .voonieivs sobiinemiss oo ivns 0 All
9 101326 Nut - Hex 10-24 ........c.oviiinieiinninnnnnn., 2 All
10 102130 Screw - Hex hd 1/4-20 x 1-1/2 ..........covu.... 1 All
11 100153 Lockwasher - 1/4 ...........cooiviiiinninnnn.. 1 All
12 63484 Clamp. ~ FIAIHE vuiv o 5500 sen oimesonisnnssons sasas 1 All
13 69054 Frame & Grip ASSy .........ovvvverunnnnnnnn... 1 All
14 103746 Nut - Hex 3/8-24 ......ooivivininininnnnnnnnn.. 1 A
110594 Nat «Hex 3/8-24 . .ovuvenumvnuesssnsonhnonnein s 1 B.C,D,E
15 67148 CleABET 00wk a0 simha bl s sloie ool d o, Sty b 1 AB
83224 e 7 T SN LU o O, (i 1 o
83655 CIatCh ASBY . :vviviceinnnennnennoninsveses s 1 D,E
16 64583 - MBLAINEY' |« viorists simmsin o Sia 5 i e LN o 2 All
17 66384 e R L o 2 AB
83223 BDTADE. o e i o e o s Bt Ik s Sl 2 C,D,E
18 67233 BhO8 = CIWEEH v vioiavimoi srace wivii oy winis s St 2 All
19 67149 Rotor Assy - Cluteh  ......cvvmnneinevnnnvons 1 A,B,C
83671 Rotor Assy - Clutch ........covivnnnnnnin. 1 D,E
20 68837 = BPEINE = PAWL i s i ne e oo s o 2 A,B,C
83654 BPTIng = PAWL ..o o aeivm s b st s s 2 D,E
21 67112 BAVEE ~PAWE i i ivr cosnvnis solonees i 2 A,B,C
83653 BIvet = Pawl ... wvonmmns do v s et Do 2 D,E
22 64857 L ey L e L 2 A,B,C
24093 BENL ok By T AT n o 2l Ll 2 D,E
23 65473 - - Washer -Special ..........co0vvnnnnn.n. 2 All
24 65370 IR BRRORRIE e« wrnis coma ks ai g Syl il « LAl 1 All
25 61692 BB wois 0005 Enituedins o oGl EUSEL o 000 2 All
26 110330 Bearing - Sproeket ... .uvey st s 558 ra o nnes 1 All
27 103879 Key - Weadmff - cooqolo. ol D sna s ot 1 All
28 68530 Cover Assy - AIr Cleaner - .........uveonseenonns 1 All
29 68529 KBOD o COVOL i iR 6 e ol s e g e 1 All
30 110565 Rinn -~ Bebdnime . QoS drdi e i, 1 All
31 68698 RERIMOPREER v -5 1o s 3 67558 2 mnm i von e SR L 1 All
32 68520 Filter Assy - Air ...civuuiiinnesvnnininn s, 1 A
83230 FHIer MBSy ~ AXE v0usdvan et trnva vesvsees dotit 1 B
33 68528 : CEDIMIEE 1 o 0 B e L Doty 1 A,B
32 69922 L R e oo nies 5% i DR
34 62978 Serew - 8Special t....eieiiiiiiiiiineen s, 3 All
35 102762 Screw - Hex hd 10-24 x 1/2 .........ovvurnnnnnn. 1 All
36 69890 LOCKDEEEO s skiisvmmeins o wimsradis S0 0w bosts o1 s 1 All
37 83521 BIL = Fon Housip. ©cicnemes sni ioslimoi e 1 All
38 55615 Guard - Flywheel ..............ooininnnnn.n. i All
39 68531 CEp ABEY = TBUEL (i b e e bt S S 1 All
40 68533 A e e b e e B 1 All
41 63041 L b R T ] £ o 1 All
42 62316 ERINAE v va i s o T T 0 tal T e B A L R 1 A’B’S’D
43 63040 SPTIDEL L0 S wmees b piost o [0 60 £aralaiats e ot e n s % ﬁll
44 69767 L B ey o o P e : e
45 © 84253 Boot - Carburetor adjustment ................... : Wi
46 110402 Screw - Oval hd 12-24 x 2-3/8 ...........ccueun. : F
41 103579 Screw - FIRA 10-24 X 1 wuvvieunnnenennneennnnns
3

This list continued on next page




SUPER 2-10

AUTOMATIC
FIGURE 1. GENERAL (CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
48 69686 o T ehidhagi el o i S | SR LD xS 1 All
49 69679 Cover - Fuel tank ...........ccovvunvinnnnnnnns. 1 A,B,C,D

84252 COver = Felianls. S i sk e s e Syt 1 E
50 69345 GaBkel =COVOT Lot s e e b S o0 chisdesdts S00a )| All
a1 64848 Hose ASSY - FUBL ... iviiniusonenosvnnnsonons e 1 All
52 63932 Filter=oIell v oot o e e s o B s e 1 All
53 100440 WRENEN <0y i b s sy SO b et e ey 1 All
54 67944 L L o e 1 = e e 1 All
55 83204 L O 1 All
56 103357 . Screw -Hexhd 10-24 x2-1/4 . ....conuievses 2 All
57 Carburetor Assy (see Figures 4 and5) ........... All
58 68132 Gagkel = Carburelor ... ... dhbdetts sme il sei ot s 1 A,B,C,D
83059 Gasket - Carburetor ..............coovevennninn 1 E
59 66678 SPACeT ~ICATDRTBIOT. uyawin wem i el St s 1 A,B,C,D
84078 Spacer - Carburetor .........eveeinnrnnnnnnnnns 1 E
60 68131 Gaslcol < \Bpaeer e bl ot e e e e s L 1 A,B,C,D
84081 GABKEL = SPACET voi ivs iviss nion wieie wininn oo sia's snralis 1 E
61 *110553 Screw - Hex hd 10-24 x 1-3/8 . ..c.oiviumuveivuns 2 A
110570 Screw - Hex hd 12-24 x 1-3/8 .......covvuueun... 2 B,C,D,E
62 68582 LiOBERIREE . « +ocesnsiisvwniasi piasatis il s otas 1 All
63 102115 WRSHOT = BE 5riis fiaeimimimmies ocomin bl aainiarasdiashl vrarabail 2 All
64 *110516 Serew = Hex hd 10-24 x 1-1/8 ..ivuvnivisaieson o 1 A
110568 Screw - Hex hd 12-24 x 1-1/8 ,.....cocvnvennnss 1 B,C,D,E
65 64856 Wagher ~SBeGIal cis e mies s s s et fiaklsiesls 1 All
66 68523 LOCEBIALE ... ek e sommioin sceimsrsosmmsioi pis wantSgnm ol e o 1 A
69516 POSRPIGEe o0 oot v s o et it e e s o 1 B,C,D,E

67 102660 Screw - Skt hd 10-24 X T/8 . vovvivininnnrnnennnns 1 All
68 100003 WaBhelt o T8 oo s s S e SRR vt e avs 1 All
69 *68219 Spacer = Fuel CHAK. o coom oo siinh sas ok s neih s 1 A

69772 Spacer - Fuel tank .. .......oviveiennvemenennss 1 B,C,D,E

70 Fuel Tank Assy (see FIigure 8) ..ovevvvivioirnnans All

71 *68130 Gasket - Fuel tank ...........evvievmnernnnnnnes 1 A
68580 Gagket = Pasl Rtk ww ves viim ovens « messiis amlesas 1 B;C.D
84082 Gasket - Fuel tank ..........covuvevnnnennneenns E E

T2 *66659 Insulator = Fuel tank ... siseaas vivs s a5 oo 2y e 1 A
68614 Insulator - Fuel tank ...........covunievunnnnnnnn 1 B,C,D
84079 Inpulator = Puel tank: . .. . uenini i s vom s s 1 E

73 *68130 Gasket - Insulator ............ocivviinevnnnnnnns 1 A
68580 Gagkpt = InBulatan ..., ioh seimesies oo s s so some 1 B,C,D
84082 Gasket - Insulator .........coeiviiininnnrennnns 1 E

T4 110353 Screw - Oval hd 10-24 X 3/8 .. .cvv s ireciinn s 1 A
106078 Screw - Pan hd 10-24 x 7/16 (SEMS) ............. 1 B,C,D,E

75 *102289 Screw - Hex hd 10-24 X:3/4. ..o vvvesion sivisinsnass 1 A
110566 Screw - Hex hd 12-24 X 5/8 ... ...covvivinvinnnnn. 1 B,C,D,E

6 68508 IOCIPIEtE on oo oo s s e e e e e 1 All
7 69838 Brace - Handle ;... .meomme onomees s sosssons 1 All
78 110473 Screw - Skt hd 10-24 X 1-5/8 ....cuieves ouis snoss 2 A,B,C,D

104560 Screw - Skt hd 10-24 x 1-1/2 . .....covvuurrnnnnn 2 E
65532 Cover'& Valve ABBY  .ovvve voe s s s wntishoes v 1 All

79 110472 Screw - Skt hd 8-32 x5/16 .....ovvvuvnnennnn 3 All
80 83069 Stop=Reetl ValvE " bk bud s e ismit e R i 1 All
81 64785 Valve —ReOd v avsiaeiss b mamoms samsioinero bl 1 All
82 65419 COMREIRSBE. o sorinany wos s TR e e wis B 1 All
83 110529 Screw - Hex hd 10-24 X 1/2 .ciesvonacniinmvcnss 1 All
84 110529 Screw - Hex hd 10-24 x 1/2 ...cvnrinvnnnnnnnnsn 1 A

110506 Berew - HexX ha 10-24 x 5B o5 conen sann camsasi s 1 B,C,D,E
85 67922 VI ST Y P e S S 1 - oo 1 All
86 83106 Body QDU ABRY « oo miss e s v b s iy 1 All
87 68187 Senew = SPBEIRL. .. o s vin s s sin i s s mm aln e e ] All
88 + 68149 Gasket - Spark ArresSter ..icascenssesens ernanen 1 A,BéC ,D
+ 84007 Gasket - Spark arrestor (see Figure 6) ........... 1

This list continued on next page




SUPER 2-10

AUTOMATIC
FIGURE 1. GENERAL (CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
89 68581 Insulator - Shroud ............................. 2 All

90 67377 i I o R 1 All

91 Powerhead Assy (see PR ) oo v s o All

*Used on "A" coded saws with original cylinder-crankcase assem
parts listed for "B", "C" and

bly only. Corresponding
"D" coded saws must be used with service Crankcase

Assembly, P/N 69779, "E" coded saws with P/N 84103,

+ Used on "E" coded saws with serial numbers 10677 & up.

+ Used on "E" coded saws with serial numbers below 10677.

Master Illustrated Parts List P/N 84377 supersedes and cancels all previous

list

S issued for the SUPER 2-10 Automatic Saw. Discard the following lists:
IPL 68774, covering saws with serial numbers prefixed 14-
IPL 68615, covering saws with serial numbers prefixed 13-
IPL 83239, covering saws with serial numbers prefixed 15-

IPL 83682, covering saws with serial numbers prefixed 16-

SERVICE SPECIFICATIONS

Spark Plug Gap =-----==cooommm e __ 0.025 in.
Lamination Gap ~==-====--ccccommmo____ 0.010 to 0.015 in.
Breaker Point Gap ~--====-cmome . 0.018 in.
Torque Values
Flywheel Nut -====ccmmmaaao___ 240 to 300 inch-pounds.
Cluteh Nut-===-coccaccaaoo___ 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.
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Figure 2. Clutch Guard and Starter Assembly




SUPER 2-10

AUTOMATIC
FIGURE 2. CLUTCH GUARD AND STARTER ASSEMBLY
Item Part Units Per Usable on
No. Number Desecription Assy Code
SUPER 2-10A Usable on Code
Letter A B C D E
Serial Prefixed | Prefixed Prefixed | Prefixed | Prefixed
Numbers 14- 13- 15- 16- 17+, A16-
83850 Clutch Guard Assy ......................0o. ... 1 All
1 102144 + Secrew - Bar adjusting ...................... 1 All
2 102067 » Nut-Hex10-24 ................ccoevuun.. 1 All
3 110387 « Washer -Wave ..........cooovvimnnnin ... 1 All
4 61705 - Nut-Baradjusting ........................ 1 All
B} 110264 5 Washer - #10 .. cvn o sosviossnsmmnn oo o 1 All
6 67205 - Retainer - Shield . ...........covuninunnnn. .. 1 All
7 63985 : SieldeDiges 8 SN ey s L 1 All
8 63936 - Washer - TRIMSE vcivuennvmneneninernsnon s 1 All
9 83651 X Drum - Starter ..........c.ovvvvnrrnmnnonn.. 1 All
10 110470 . Rivet~RppeS ol o ool il 1 All
11 62191A . InSert - Handle ......ovvsiivnonnnman e . 1 All
12 62190A s Handle - Starter ................oomuinnon.. 1 All
13 69964 - Rope - Starter .......... S Eale aficets PRI 1 All
14 68626 u Spring - Rewind ................00iiiunn... 1 A,B.C
83334 » OPring = ReWINd v .viinnsonmnnnesnn o o 1 D,E
15 63987 - Shield - Starter spring ..................... 1 All
16 61635A + Bushing - Nyliner ..............oovuuunn... 1 All
17 67207 . Guard - Clutch ..........oooviuiinnnnnnn... 1 A,B,C
83569 ; Guard - CIUteh ..ovivninnnninernnnenncons s 1 D.E
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Figure 3. Fuel Tank Assembly




SUPER 2-10

AUTOMATIC
FIGURE 3. FUEL TANK ASSEMBLY
Item Part Units Per Usable on
No. Number Description Assy Code
SUPER 2-10A Usable on Code
Letter A B C D E
Serial | prefixed | Prefixed | Prefixed | Prefixed | Prefied
Numbers 14- 13- 15- 16- 17-, Al16-
1 68683 Fuel Tank ASSY .....c.cvvuvivnnvnnninnrnnninn. 1 A,B,C,D
84183 FUCl AN ABBY, .+ v 5o Bt £ s S s e s | E
2 64872 GEID: ~HARAE (05 5 5 5 timim eimbaimon s ool v vt s cheinta s 1 All
3 105673 Pie < TR0l $/00 X 9738, .- . cuiie cvin wiain i i e 2 All
4 68517 Button - Choke' i c..veemmn oo eonvon e o o 1 AB
69041 BUlton ~ OHOKRE: . v eias wins v caies a5t sa i o b 1 DB
5] 101056 PO RO § a3l 55750 siim iae s inte elnie et ettty s 1 All
6 64871 Button & Rod ABBY oo oo siis v s ais slois s10 08 5o ee e v 1 All
7 68522 Seal - THEOHIE TOH ot - o oo osine o e sioie st a 1 All
8 110378 Pin - Roll 3G X 15,160 ouore tonoltins vos con o s 1 All
9 65734 Spring - Throttle return  ..............co.cvvuun. 1 All
10 67224 22 o e e e e e 1 All
11 110537 Screw - Trigger adjustment .................... 1 All
12 105249 Screw - RAhd 8-32X3/8 . ....orvrnennnuns s 2 All
13 64721 Bracket - Lever ASSy......oveivuveennnssnsen.. 1 All
14 69687 SPENG ~DBP VAIVE vt i saivevras oo tbnoh bods 1 All
15 69811 LeVE MRSy <D 8 e s e 1 All
16 110469 Screw - Pan hd 8-32 x 5/16 8/t . .....ovnnonn. 1 A
110385 Screw - Pan hd 8-32 x5/16 ......coovivninnnnn.. 1 B,C.D,E
17 65873 Wire Assy - Stop switch ............o00vnnunn.. | All
18 67209 Bulton SControl o Tt o e s e 4 1 All
19 68170 Rod!~ THEOMIE -55 cv vieie v cioe swmiin viars sos suinin se s &0 1 All
20 67355 Rogl= Cholee: o 00 et sidhs ts 5 se et o 1 AB
69042 ROA! = BHOKE: & 55005 iair nlos nieie s s si6/00e bsis s 5laisin ara 1 C,D,E
21 69043 Snobber - Confrol Tod ..o ivm s sase ont o o 1 C.,D,E
22 67271 Screw - Idle speed adjustment .................. 1 All
23 *69564 o s 1 e e e AR All
24 68102 Extension Assy - High speed ..............0.... 1 A,B,C,D
25 110512 Ring - Retalling . i iin s iivc o oo oo s ard s 1 A,B,C,D
26 67363 Spring - EXtension ............ecveeiinnin. 1 A,B,C.D
27 110509 Pill = GIOOVE 4 iuievnion tine ons simain rnmnsss ens 1 A,B,C.D
28 68101 Extension Assy -Idle .......ovvvunnnnnnvnnnnn. 1 A,B,C,D
29 110512 Ring - Retaining .............co0vvnunnn.. i AB,C,D
30 67363 Spring - EXEen8ion ... .ueouiconsoren onn onn. 1 A,B,C,D
31 110509 Pin - GroOVE .« .vvivvninnnmnnnnnsenennn . 1 AB,C.D
32 67292 Vrashar=sRBoeelsl .o il ues i st v | 2 A,B,C,D

*One strip, 12-1/2 inches long, containing 9 beads of sealant (enough for 9 replacements).
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Figure 4. Carburetor Assembly
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SUPER 2-10

AUTOMATIC
FIGURE 4. CARBURETOR ASSEMBLY
Item Part Units Per Usable on
No. Number Deseription Assy Code
SUPER 2-10A Usable on Code
Letter A B C D E
Serial | prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers 14- 13- 15- 16- 17-, A16-
67379 Carburetor Assy (McCullochSDC 2) ............. 1 All
1 67501 + SCTEW = PUMDEOVEL ...tvvensininansssss s 4 All
2 83760 . e e L s s i All
3 *6T7495 ; Gasket - Cover .........c.vovviivnnnnnonnn.. 1 All
4 *67498 . Diaphragm - Check valve ................... 1 All
5 *§3114 . Diaphragm - Fuel pump ............o0vven... 1 All
6 47690 . e L e i 3 All
7 67487 . PIate s THEGHIE ... cow oivicni o sosivaigios o ons 1 All
8 67489 « BHpaBRAE i T e S e e 1 All
9 67486 . Shaft Assy - Throttle ..........o0vvinnnnn.. 1 All
10 67490 / Plate = OHOKE i o5 i enal Sth 20 o st ol 1 All
11 67488 o Bhaft ASsy = CHOKE ... o diu s owisn ini sy ion § 1 All
12 *100302 : Ball - Choke friction .............oouinenn.. 1 All
13 *67504 : Spring - Choke friction .......vvivvmvneeunn. 1 All
14 *67506 . Needle - Highspeed .........covmveinenn.. 1 All
15 *67505 i M iNeedle S Ndle" el e rr ey L e 1 All
16 *67502 . Spring - Needle ........vviinvienrnnnnnnnes 2 All
17 70798 - Serew - Diaphragm cover ..............c0u.. 4 All
18 83761 . Cover - Diaphragm ........c.cnviveniennnnens 1 All
19 *67499 +  Diaphragm - Metering ........oovverernnnn.n 1 All
20 *67496 . Gasket - Diaphragm .........coivivnrnnnnnn.. L | All
21 *67500 . Screw - Lever Pin ...iiv i eenann e enensnns 1 All
22 *67508 . B SaYar Bl L I e G 1 All
23 *67509 o o aERE -~ Bet o Bl o R, e v 1 All
24 *67503 e Spring=tFewe s | Lo, L, LRt me 1 All
25 *67491 « Valve - Needle .....vvmereeenrnneernnnonnns 1 All
26 67483 » Body Assy - Carburetor .....,... SRS e 1 All
27 *71690 . - BIE = SA8L & AR 0 e M v e 1 All
28 *69506 : SO - 1 TR I Ry R ol i All
29 83758 -« Kit-Valve & Seat ASSy ........vvvvrunnn 1 All
30 *67507 . s IBETERN ="TUBLE iy iy i e el 1 All
*67482 Gasket Set
67481 Repair Kit

*Indicates parts included in Repair Kit, P/N 67481.

1
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Figure 5. Carburetor Assembly
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SUPER 2-10

AUTOMATIC
FIGURE 5. CARBURETOR ASSEMBLY
Item Part Units Per Usable on
No. Number Description Assy Code
SUPER 2-10A Usable on Code
|_Letter A B C D E
Serial Prefixed | Prefixed | Prefixed | Prefixed Prefixed
Numbers 14- 13- 15- 16- 17-, Al6-
169942 Carburetor Assy (McCulloch SDC 18) ............. 1 E
1 67501 . Screw - Pump CoOVer ...........oovununnn... 4 E
2 83760 5 Cover = PaD «:hn: cmecs shas shardah e son 1 E
3 *67495 . Gasket - COVer .....uvuvueeiinrnnoninnn s 1 E
4 *67498 - Diaphragm - Check valve ................... 1 E
5 *83114 ; Diaphragm - Fuel pump ..........o.0v'o.... 1 E
6 47690 : BCTEW = PO  ovil i avi i aies il s s sore ot s 3 E
7 83762 . Plate - Throttle ..........oovviinevnnin.. 1 E
8 67489 - CHD'= ShEt o vos i iie 2555 eientore Soie e s ot 1 E
9 67486 . Shaft Assy - Throttle ............cc0ouvvn... 1 E
10 67490 . Plate —ChoRE i vri i il v n on ims e o wrbie oo 1 E
11 67488 - Shaft AsSy - ChoKe ....uvuurvnrsvneiononn,on 1 E
12 *100302 . Ball - Choke friction ...........o.0vvneven... 1 E
13 *67504 - Bpring - Choke friction .......cvviivenunnons 1 E
14 *68104 : Needle - High speed ..........covvuinivnn... 1 E
15 *68105 5 Bietdle =BAle i s v veinsay i s 1 E
16 *67502 - Spring - Needle ...ovevuiernronnnnnnnnnns 2 E
17 70798 - Screw - Diaphragm cover .................. 4 E
18 83761 - Cover - Diaphragm .........ccoovvsvnnnnnnon,s 1 E
19 *67499 - Diaphragm - Metering ................0.... 1 E
20 *67496 - Gasket - Diaphragm .............c00vuunnn. 1 E
21 *67500 o U BCTewW LISV DL . i a5 e e e eie 1 E
22 *67508 : P T O T T See v Dashia b, sl g b s i E
23 *67509 ] LOVer = IEel. i vi si s dimeiecersiomsiass i oraiblinad o 1 E
24 *67503 7 e el T I S U e S 1 E
25 *67491 . Valve -Needle ......oevvenneenennrnnnennn. 1 E
26 83759 3 Body Assy - Carburetor ............. 30 Al P 1 E
27 *71690 : - PR «3/8 it isoe cnn viommenis o s sais s ol 1 E
28 *69506 R = L N 1 E
29 83758 - - Kit-Valve & Seat Assy ................ 1 E
30 *67507 . - BETEEN = PHEY .o inan vas wsns dore oot o 1 E
*67482 Gasket Set
83764 Repair Kit

*Indicates parts included in Repair Kit, P/N 83764.
fOrder parts for "E" coded saws using Carburetor Assy, P/N 69942. See fuel pump cover
for carburetor identification.

13
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Figure 6. Powerhead Assembly
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SUPER 2-10

AUTOMATIC
FIGURE 6. POWERHEAD ASSEMBLY
Item Part Units Per Usable on
No. Number Deseription Assy Code
SUPER 2-10A Usable on Code
Letter A B € D E
Serial | prefixed | Prefixed | Prefixed | Prefixed | Profixed
Numbers 14- 13- 15- 16- 17-, Al6-
| 110594 NUE = HER B/B-24 ... vl s wavsh vas vanasis s 1 All
2 61737A L ar e e L L A S 1 All
3 103879 Koy~ WOOBPH wiunm . sins Sitbin wrurmrets Balldis 20 suimie greis 1 All
4 67057 Washer = Theaat L s canenirss s orsoes oL 1 All
5 67056 e L oy e S e 1 All
6 67054 WABhEr ="TRIVEE 1w oy oo nmimisior P sl o 1 All
7 110127 Screw - Hex hd 10-24 x 7/8 (SEMS) .............. 2 All
8 100003 1L e (USRNSSR e L 2 All
9 51253 REtIner' ~ GOl coni vutsnnes stk vov v S o il 1 All
10 68164 Latnination RBEY ... cuiiaies st & ve s s oie o e oe 1 All
11 62819 Wire Assy - Ground ..........oeiiiivniinnnnnnn 1 All
12 69344 Wire Asgy = PRIMBIY  cuuuien shi s oes sasbonenny o 1 All
13 69798 Coil & Terminal ASSy ........covvemnenenrnnnn.. 1 All
14 69966 - Wire & Sleeve Assy - Spark plug ............ 1 All
15 67127 ’ GRS e e 1 All
16 62932 . - 826511 1) R S R B P L L 1 All
17 62926 : BOOL, & c'sianre sl wisssirdits aroe ool s sk S 1 All
18 63097 Spark Pluf .- AC BHANT cicinin bian anntdonhsi s 1 All
19 110349 Screw - Rd hd 8-~32 X 3/4 ..vinivininesnnsonesus 1 All
20 62362 Cover = BresKer MoK i s rsenon s s hde 1 All
21 100298 IR e TG R 0 e wveccnsis resscwriisss oD T i A 1 All
22 62365 Spacer - Breaker SCTeW .........oeeevrsnnnnennnn. 1 All
23 105249 Screw - Rdhd 8-32 x 3/8 (SEMS) ........0vvnn.n. 1 A
110623 Screw - Fil hd 8-32 x 1/2(SEMS) .. .,............. 1 B
103672 Serew = Fil hd 882 % 1/2 . civibesvesiiniies oo 1 C,D,E
24 100080 WaSHEr ~ 8 5wt 581, retbden Db Soia e dcis 1 All
25 61650 CORIEREET. ¢ siivas Hliboies §55 SEad wrbeb ot s 1 All
26 110346 Screw - Hex hd 6-32 x 3/4 ....oviiinrnnnnnnnnn. 1 All
27 110489 Screw - Pan hd 6-32 x T/16 8/t ., ...vnvvrvnrnnnn. 1 C,D.E
28 83126 Strap - Conductor .........cvviiiininrrnnnennn. 1 C,D,E
29 100934 Screw - RAhd 8-32x3/8 ........0ovvvvvnvnnnnn. 1 All
30 100934 Screw - RAhd 8-32 x3/8 .....oovviiiinnnnnnnnn. 1 A
110445 Screw - Truss hd 8-32 x3/8 ......coovrvrennnn. 1 B,C,D,E
31 105976 WEERET = HB s i s ainve S0 iats s s Scie e s 1 All
32 62363 Broaker ABEY . § iwsmiussvn vee f i eaie Al b o 1 AB
66231 BERRKeEABRY &+ I AN Nt A 1 C,D,E
33 54184 WHPER CAME & Lo vy S s i s BTG L 1 All
34 62361 BOX ~BYGAKEE i iied ommeomcers wwicimen s oban st 'ae 1 A.B
83125 B <IBEERRET i s e a kst ved s st e ks s 1 C,D,E
35 67051 SERLE =IO S 5% R s Rt biead face e el als k. SrIlLtt L Em 1 All
36 110623 Screw - Hex hd 8-32 x 1/2 ...................... 2 All
37 100955 b (Ll | 58 B NI ) R UL R 1 All
38 62261A HOUSINE = PO s wis o vsmin sl Sak et s 1 All
39 62262 Cap —HORBINE s s s ois badt bk et vies ohusisss ses 1 All
40 62266 PIMBEET: = PUWHAB! o (i svvh vas s ome suisss sales s o 1 All
41 101056 8 R e e el ey Sl < 2. g 1 All
42 66687 BPLIng = PIIBGBE . .vi. i v sares eassieisrss s s W 1| All
43 62230 CASKEY = PP ok veis s ke s mirdais s m i dis bis wisiane e 1 All
44 62909 bty LR T B R e P e A el L 1 All
45 110291 Serew - Pan hd 10524 X 2-5/B .. :.ces vais st sims o 1 All
46 63072 Covet:= DI "o iy o s s ufiee s siie s e sl ae 1 ﬁill
417 62116 REBHEE = CIONOE tininnom i s Was, s ahmaTes 45 i o
48 5T129A R = O B L S o 3 e e 4 o e o i : Pt
68809 Cap = Ol AN, o cwiciviae siis ssiais sieim wms sisis'e <o ainise s ’A]_i
49 101148 HEHNRInE oo bk CBN R  neon minly ave S A MR YRR S $ Al
50 621238 Hose Assy -Oil ......covinininciennnacanaaanns
15
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AUTOMATIC

FIGURE 6. POWERHEAD ASSEMBLY (CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
51 51506 SeTean-= HOBE .ui vt v s sonntitn oo 1 All
52 + 110333 Screw -Oval hd 8-32 X 1/2 .....o.vvvnvnnn.n. 3 AB,C,D
53 + 102660 Screw - Skt hd 10-24 x 7/8 ..vvvvrennnn.. .. 1 E
54 + 24236 Washer - Special .........c.civiinrnnnnn.. 1 E
55 + 62274 Gasket - Pulse pump .................0o.... 1 A,B,C,D

+ 83790 Gasket - Pulse pump ..........ovvvnvunnnn.. 1 E
56 + 83134 Pump Assy - Pulse .............coivununn.. 1 A,B,C,D
+ 83786 Pump ABBY. = PUISO. Loiiias oivmiies oo aimision s alis 1 E
87 60260A Piston Assy - Pump  ......ovvinnnnn... 1 All
58 104001 Bl 3 e e Pt e e b 1 All
59 60263 Ring - Pump piston ...............0.... 1 All
60 60937 Washer = Teflon ....ovnvinrsneonnannnon 1 All
61 60259 Spring - Piston ........c..vviiiinnnnn.n 1 All
62 62227 Sleeve - Adjustment ................... 1 All
63 110386 Screw - Hex hd 8-32x1 ................ 1 All
64 100251 D= HEX B~32 i v 50 s obinlato s e 1 All
65 62407 Cover - Qutlet valve .........o.0oonoo.. 1 All
66 106104 FENIRIRD o ety e 5t s b it iea S 1 All
67 62885A Spring - Qutlet valve ................... 1 All
68 102809 BRI e D5 s Wiy s e B, At b o 1 All
69 + 83128 BothARsy = PUmibl S e b v v 1 A,B,C;D
£ 83787 Body Assy - Pump ...........covununn.. 1 E
70 + 110643 Berew = SetB-82 x T/168 . ...iouvansoseon 1 E
i 62105 Screw Assy -Sealing . ....ovvennrinnnnnnnnsn 4 All
2 62842 Washer = Bealing ... ... 50000 svnies b 4 All
73 110288 Screw - Hex hd 8-32 x3/4 .......oovviennn.. 1 All
74 + 69779 CTANKCASE ABEY « v vinnssns vioionna o se e s 1 A,B,C,D
+ 84103 Crankcase ASSY ..uvueevvrrniinnnnnnnnnnans I E
75 110288 Serew - Hex hd 8-32 x3/4 ......0o0vn... 2 All
76 *110618 Screw - Hex hd 8-32 x 1-3/8 ............ 1 All
77 62065 Bolt - Bar mounting ........cuvennnnn.n. 2 All
78 *69772 Spacer - Fueltank .............c..00vn. 1 All
79 £ *84007 Gasket - Muffler ...........o.vvuunnnnn. 1 E
80 + %84217 WEIYE = DEP ..o moe s siamases son sums 1 E
+ 83166 Valve B o e 1 T et o 1 A,B,C,D
81 61649 B IPISEORY 1ppcuimivmnt el M St S e iz = 1 All
82 69212 RASLON RBBY 1055 s nem «orinis wolsritseloton ddis e 1 All
83 62814 Ring Set = Piston ... uviessiss sooaioy - 3 All
84 103512 Bearing - Needle ..........coccvvnvennn, 2 AB,C,D
103085 Bearing - Needle ..:qveecoisiosinne o, 2 E
85 65401 Connecting Rod ASSY ...vvuvvvinnnnnnnsnns, 1 All
86 61627A Screw - Skt hd special ................. 2 All
87 63225 Roller - Needle (set 0f 20) .............. 1 All
88 65746 L B 0 s e . 1 A
67906 L e R 1 B,C. DR
89 63464 17300 £ ) RS e. Wl 1 All
90 634298 Bedrinin BUH s rin s n i miee sane vl 1 A
67905 Bearing = Ball  .....evesindees s ssaed oo 1 B,C,D,E
91 65747 BEAL SOl o et e B e s st e etk | B,D
110260 R I 7 e S 1 AC,E
92 104357 Bearing = Neeadle . ....q e sss s s e asell 1 All
93 63336 Crankshaft ........oerenononeesonessoseos s 1 All

*Not included with Crankecase Assy, P/N 69779.

+Used on "E" coded saws with serial numbers below 10677.

+ Used on "E" coded saws with serial numbers 10677 & up.
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AUTOMATIC
ACCESSORIES
Item Part Units Per Usable on
No. Number Description Assy Code
SUPER 2-10A Usable on Code
Letter A B C D E
Serial Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers 14- 13- 15- 16- 17-, Al6-

69210 Piston Assy - 0.020 in. oversize ................. All
62813 Ring Set - Piston 0.020 in. oversize .......... All
69211 Piston Assy - 0.030 in. oversize ................. All
62812 Ring Set - Piston 0.030 in. oversize .......... All
63341A Kit = SpIKe . .uvverinmnnnreieneosonononnanssnsss All
69058 Kit - Wrap-around frame ..........oovunevennnn. All
69191 Kit - Pressure test adaptor............covevunn.. All
63432 Spark PluE - AC CBA2T v coitsiinvie sin enimieinmie e s sis All
65778 Spark Plug = AC CSAIT ....uuvennenesissmssaseos All
65712 Guide) - THIINE v <05 5o el lhlsinise et olb wateidte bs All
65325 Baffle - Spark arrester ............cocnnvenenn.s All
63746 e e T e e o LI All
62827 Wrench - SereWdriVer ... ....ous v sves s 5o s 5% All
68965 Manual - OWHETSE v uvnonnonsncnnanonnesssenss AB
83434 Manual = OWHEEE .. san v eonisis 5o siaes s es 5o C,.D
84220 Manual - OWDNEIS .....vuvunennenneneenereensnns E
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40:1 TWO-CYCLE 6oz.can w1390  CHAIN SHARPENING TOOLS
| 6-pack #78961 The @ shows which tools |w|®|o o
MOTOR OIL 160z. can 778963 are used on i Fl=|T $ i
e chams.....m hlhld
Reduces SmOke, s—paCk # 78964 M CULLOEF' FILES 1/8" round .
; 1qt. bottle #110626 £
__carbon and engine wear, q 542" round|@ ' @
CHAIN, BAR AND ¥16"round| |@
SPROCKET OIL 1qt. bottle #110631 7//34’-"r0und ]
1/4" round @
Specially designed for T P d ®
extra lulbrication of bars Caseof 24 #110632 8'?/?131 L oo0ee
and chains. 6" flat safety |@ |@® |®|® |@®
BAR GUARDS fpmte?t b‘:; l‘”‘t“‘i chain FILE GUIDE & FILE
< d:f;’;g"‘: weets Wm0~ 67750 (1/8" round) |@
“ ’ #60950 (7/32" round) ®
A B (A) for wide bars #56927 . (Also holds 3/16 e (o
Black Polyvinylchloride and 1/4" round)
(B) narrowbars #64930 DEPTH GAUGE TOOLS
E BEED () macio-i6, 2066544
C D #56241 . 045-. 060" o o0
Rigid Yellow Plast] (D) PM6-12,16" #83124 #64198 .035-.060"| |@|@|®|®
——E" "°ow Plastic : #64359 . 045-. 050"
LOCQUIC AND LOCTITE #67688 .015-.020" |@
Primer. Cleans Sealant, bonding #67680 .025-.030"|@ eole
2 * agent
degreases, and - FILE-N-JOINT assures correct filing
accelerates curing, 16 plntie 2 angle, height.
bottle r
7-1/2 oz. spray can. §
#69794 #67537 o #61034 |0/0 000
SPRAY PAINT "BREAK ALL” o
Black Yellow CHA'N BREAKER Instructions
Required wi included.
120z.can  #103503 120z.can #102449 r;{;‘;ﬁ}g‘z;z;‘n
Case of 12 #103400 Case of 12 #102464 ’
STARTER ROPE PRESSURE TEST TOOLS
Solid, braided nylon 100" spool For leakage check _a
! o of crankcase,
S ) #36825 fuel system. Basic unit
== 462849
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